1197
Hardware Kit 1198
Exploded View
Quickstart Guide | 1200

Technical Specifications
& Use Guidelines

ASSAULTROWER PRO

ASSAULTROWER Pro Exploded Diagram
Part #: 23-AS-1198
Revision Date 19.JUN.2023

1114 173
P 1108
21233 1108 ® | 1103
< 1 —3 0
g 1 103 <=2 ¢ &—F—1e42
N 1168 1109 1242\53
11211118 10sl 1P
1134 n7s"% s 1843‘&
o7 146 36

7 236 d.
o : *J\ 1176

oG 180 %7

“‘\ 22 " Yiﬁ\& 1ss

NG < e 184 4 1ga > L\ i3

;582113 1219 @@ 1240 )@"211181 la4g> 1108

113367
9 A

1 A

/\ 1146

1219

1108 x(,@\‘& 1108
\
P '4)39 %’l\ 1216 1157 1194}

12

1185
1155 E
é@%’ % 1137
04—/ 1iog 1228
L1 1103
1102
\ 12 5‘§ 12% >
.,Q‘ AN lele - 1273 .9\11347:2 T N
1235 1234, 1187 4
\ 123\ii’\ﬁ}53 504 1355 i—1134
k0 Ve 1191 1153 1245 <« 1193 1257
1134 Y ‘ & 125\2‘“
/ 12551235 & <Aios
8 1206 _ % LA
\ o NG 1196

1153

L
1162 éy 1205 1134

% 1143

@K 1144

1197 Hardware Kit 1108 — 1 1108
|219 1255 9 E
1207 1249 & 1103 <+ i
[ % | |
il 121\9 1104 Wﬂ T 1110
126 1219 v @ 1204
‘ 12‘50 %{ 1218 Jis7 ;
1219 1229 e—1265
f S 1255 XI%@ 1193 b 1100
12‘09 W 316 1157 ‘
— 1204 e—1265
& 1120




ASSAULT
FITNESS

ASSAULTROWER PRO Parts List

ASSAULTROWER
PRO

Part #23-AS-1198 Revision 3 19-June-23
‘ No. SKU# Description y No. SKU# Description Oty
1101# |#Avail as part of OEM  |Main Frame. #Avail as part of OEM only 1 1132-A{23-AS-1132-A Foot Platform Assembly - Left (1132,1251x3,1103x3,1108x3) X
onl
Y 1133* |*Avail as assembly only | Foot Platform Weldment - Right (part of 1133-A). *Avail as 1
assembly only
1102# |#Avail as part of OEM  [Aluminum Beam. #Avail as part of OEM only 1 1133-A|23-AS-1133-A Foot Platform Assembly - Right(1133,1251x3,1103x3,1108x3) X
only 1134* [*Avail as assembly only [Socket Head Cap Screw M5 x 0.8 x 10mm (part of 1107-A,1113- | 72
1103* [*Avail as assembly only [Spring WasherD8(part of 1104-A, 1110-A, 1111-A, 1132-A, 1133- | 30 A,1123-A, 1124-A, 1125-A, 1126-A, 1129-A, 1137-A, 1141-A,
A, 1173-A). *Avail as assembly only 1149-A. 1177-A. 1187-A). *Avail as assembly onlv
1104* |*Avail as assembly only |Button Head Cap Screw M8 x 20mm (part of 1110-A. 1104-A. 14 1136* |*Avail as assembly only | Flat Washer @160Dx@5x1.0t (part of 1130-A). *Avail as 2
1111-A). *Avail as assembly only assembly only
1104-A (23-AS-1104-A Beam Attaching Hardware X 1137* |*Avail as assembly only |T-Handle Holder Support Bracket (part of 1137-A). *Avail as 1
(1103x8. 1108x8.1104x8) assembly only
1105* |*Avail as assembly only [Seat Locking Plate (part of 1105-A). *Avail as assembly only 1 1137-A|23-AS-1137-A T-Handle Holder Assembly X
(1126, 1137, 1134x4. 1261x4, 1235x4.1153x4)
1105-A|23-AS-1105-A Seat Locking Plate Assembly X 1139* |*Avail as assembly only |Fan Cage - Left (part of 1139-A). *Avail as assembly only 1
(1105, 1106x4)
1106* |*Avail as assembly only |Hex Head Cap Screws M5 x 10mm (part of 1105-A). *Avail as 4 1139-A|23-AS-1139-A Fan Cage Assembly X
assembly only (1139.1140.1171.1255x3.1152x3.1109x2.1234.1225)
1107* |*Avail as assembly only |Beam End Cap (part of 1107-A). *Avail as assembly only 1 1140* |*Avail as assembly only |Fan Cage - Right (part of 1139-A). *Avail as assembly only 1
1141* [*Avail as assembly only |Fan Flywheel (part of 1141-A). *Avail as assembly only 1
1107-A{23-AS-1107-A Beam End Cap Assembly X 1141-A|23-AS-1141-A Fan Flywheel Assembly X
(1107, 1109x2. 1134x2) (1239x2,1145x2,1166,1208,1162,1205x2,1144,1143,1206,1148x3,
1108* [*Avail as assembly only |Flat Washer D8 x D20 x1.5 (part of 1104-A, 1110-A, 1111-A, 34 1134x24,1142,1152x6,1151x6,1255x6,1141,1227x2,1147,1252,
1132-A, 1133-A. 1157-A, 1173-A). *Avail as assembly only 1260x2)
1109* |*Avail as assembly only |ST4.2x12mm Phillips Pan Head Self-Tapping Screw (part of 1107- | 10 1142* [*Avail as assembly only [Plastic Wheel (part of 1141-A). *Avail as assembly only 1
A, 1122-A, 1139-A, 1171-A, 1202-A). *Avail as assembly only 1143* [*Avail as assembly only |[Fan Hub (part of 1141-A). *Avail as assembly only 1
1110* [*Avail as assembly only |Rear Stabilizer Weldment (part of 1110-A). *Avail as assembly 1 1144* |*Avail as assembly only [Fan Assembly Support Shaft (part of 1141-A). *Avail as assembly | 1
only only
1110-A{23-AS-1110-A Rear Stabilizer Assembly X 1145* [*Avail as assembly only |Fan Assembly Support Shaft Spacer (part of 1141-A). *Avail as 2
(1110.1120x2. 1103x4.1108x4, 1104x4.1265x2) assembly only
1111* [*Avail as assembly only |Front Stabilizer Weldment (part of 1111-A). *Avail as assembly 1 1146 |*Avail as assembly only [Spacer @12.0mmOD x @8.3mmID x 15.3mm (part of 1173-A). 4
only *Avail as assembly only
1111-A|23-AS-1111-A Front Stabilizer Assembly X 1147* [*Avail as assembly only |Magnet Wheel (part of 1141-A). *Avail as assembly only 1
(1108x6,1155x2, 1112x2, 1127x2,1111,1120x2,
1103x2.1104x2.1265x2) 1147-A{23-AS-1147-A Magnet Wheel Assembly X
1112* [*Avail as assembly only |Button Head Cap Screw M8 x 45mm (part of 1111-A, 1127-A). 2 (1147, 1227x2)
*Avail as assembly only 1148* [*Avail as assembly only |Fan Blade (part of 1141-A) 3
1113%* |*Avail as assembly only |Computer Pivot Bracket (part of 1113-A). *Avail as assembly only | 1 1149* [*Avail as assembly only |Support Stand - Right (part of 1149-A). *Avail as assembly only 1
1149-A|23-AS-1149-A Support Stand Assembly X
1113-A[23-AS-1113-A Computer Pivot Bracket Assembly X (1150,1149.1154x2.1186x4.1134x4.,1234x4)
(1113, 1116x2, 1119, 1229, 1134x6.1115x4) 1150* |*Avail as assembly only |Support Stand - Left (part of 1149-A). *Avail as assembly only 1
1114* |*Avail as assembly only |ASSAULTROWER PRO Computer (part of 1114-A). *Avail as 1 1151* [*Avail as assembly only |Spring Washer D5(part of 1141-A). *Avail as assembly only 6
assembly only
1114-A|23-AS-1114-A ASSAULTROWER PRO Computer Assembly (1114, 1115x4) X 1152* |*Avail as assembly only |Flat Washer @10.00D x @5 x 1.0t (part of 1130-A, 1139-A, 1141- | 9
1115% [*Avail as assembly only |Socket Head Cap Screw M5 x 10mm (part of 1114-A). *Avail as 4 A). *Avail as assembly only
assembly only 1153* |*Avail as assembly only |Flat Washer @13.00D x @6ID x 1.5t (part of 1137-A, 1156-A, 11
1116* |*Avail as assembly only |Computer Outer Pivot Cover (part of 1113-A). *Avail as assembly | 2 1173-A. 1191-A. 1196-A). *Avail as assembly only
only 1154* |*Avail as assembly only [Support Stand Internal Support Bracket (part of 1149-A). *Avail 2
1117* |*Avail as assembly only |[M6 Nylon Nut (part of 1189-A). *Avail as assembly only 2 as assembly only
1118* [*Avail as assembly only |Computer Inner Pivot Cover (part of 1122-A). *Avail as assembly | 2 1155* |*Avail as assembly only [MS8 Nut (part of 1111-A, 1127-A, 1157-A, 1173-A). *Avail as 7
only assembly only
1119* |*Avail as assembly only |Socket Head Cap Screw M8 x 60mm (part of 1113-A, 1157-A) 4 1156* |*Avail as assembly only |Console Mast Rotation Bracket (part of 1156-A). *Avail as 1
1120 |23-AS-1120 Stabilizer Leveling Foot (1120, part of 1110-A, 1111-A) 4 assembly only
1156-A|23-AS-1156-A Console Mast Rotation Bracket Assembly (1258, 1256, 1156, X
1121* |[*Avail as assembly only |Computer Pivot Bushings (part of 1122-A). *Avail as assembly 4 1257, 1234x2, 1153x3.1235.1259)
only 1157* |*Avail as assembly only |Large Chain Pulley (part of 1157-A). *Avail as assembly only 3
1122* [*Avail as assembly only [Computer Mast Weldment (part of 1122-A). *Avail as assembly 1 1157-A[23-AS-1157-A Beam Chain Guide Pulley Assembly X
only (1108x2.1119.1155.1157.1185x2.1216.1219x2)
1158* |*Avail as assembly only |Console Mast Cover Mounting Plate Left (part 1122-A). *Availas | 1
1122-A|23-AS-1122-A Computer Mast Assembly X assembly only
(1122.1121x4.1118x2.1158. 1159.1109x2.1231, 1233x6) 1159* [*Avail as assembly only |Console Mast Cover Mounting Plate Right (part 1122-A). *Avail 1
1123* |*Avail as assembly only |Front Fork Cover Shroud (part of 1123-A). *Avail as assembly 1 as assembly only
only 1161* |*Avail as assembly only |Chain Guide Bracket (part of 1165-A). *Avail as assembly only 2
1123-A |23-AS-1123-A Front Fork Cover Shroud Assembly X 1162* |*Avail as assembly only |Fan Assembly Pulley Plate (part of 1141-A) 1
(1123, 1134x3)
1124* |*Avail as assembly only |Rear Fork Cover Shroud (part of 1124-A). *Avail as assembly only| 1 1163* |*Avail as assembly only |Transmission Support Shaft (part of 1165-A) 1
1164* [*Avail as assembly only |Transmission Assembly Pulley Plate (part of 1165-A) 1
1124-A|23-AS-1124-A Rear Fork Cover Shroud Assembly X
(1124.1134x3) 1165* |*Avail as assembly only |Transmission Assembly Pulley (part of 1165-A). *Avail as 1
1125* |*Avail as assembly only |Main Shroud (part of 1125-A). *Avail as assembly only 1 assembly only
1125-A |23-AS-1125-A Main Shroud Assembly X| [ 1165-A(23-AS-1165-A Transmission and Adjusting Hardware Assembly X
(1125, 1134x6) (1237x2,1161x2,1238x2,1170x2,1263x4,1259x4,1164,1165,1248,1
1126* |*Avail as assembly only |T-Handle Holder (part of 1126-A, 1137-A). *Avail as assembly 1 205.1210.1214x3.1215.1163.1213x2.1211.1244)
only 1166* |*Avail as assembly only [M33 Nut (part of 1141-A). *Avail as assembly only 1
1126-A|23-AS-1126-A T-Handle Holder Clip Assembly (1126, 1134x4) X 1167* |*Avail as assembly only |T-Handle U-Bolt (part of 1189-A). *Avail as assembly only 1
1127* | *Avail as assembly only |Transport Wheel (part of 1111-A, 1127-A). *Avail as assembly 2 1168* |*Avail as assembly only |Speed Sensor Holder (part of 1202-A). *Avail as assembly only 1
only 1169* [*Avail as assembly only |Speed Sensor Bracket (part of 1202-A). *Avail as assembly only 1
1127-A|23-AS-1127-A Transport Wheel Assembly X
(1127.1108x2, 1155.1112.1264x2) 1170* |*Avail as assembly only |Hex bolt M6 x 1.0 x 35mm (part of 1165-A). *Avail as assembly | 2
1129* |*Avail as assembly only [Foot Platform (part of 1129-A). *Avail as assembly only 2 only
1129-A |23-AS-1129-A Foot Platform Assembly (1129, 1134x6) X 1171* |*Avail as assembly only |Fan Cage Mounting Bracket (part of 1139-A, 1171-A) 1
1130* [*Avail as assembly only [Foot Strap (part of 1130-A). *Avail as assembly only 2 1171-A[23-AS-1171-A Fan Cage Mounting Bracket Assembly X
1130-A|23-AS-1130-A Foot Strap Assembly (1130, 1109, 1136) X (1171,1109x2.1234)
1131 |23-AS-1131 Foot Adjustment (1131, part of 1129-A) 2 1172 [23-AS-1172 Toothed Drive Belt (1172) 1
1132* [*Avail as assembly only |Foot Platform Weldment - Left (part of 1132-A). *Avail as 1 1173* |*Avail as assembly only |[Seat (part of 1173-A). *Avail as assembly only 1

assembly only




1173-A|23-AS-1173-A Complete Seat Assembly X 1212* |*Avail as assembly only [Chain/Bungee Termination Axle (part of 1191-A). *Avail as 1
(1173,1103x8,1108x10,1242x4,1176,1243,1155x4,1236,1175,1174 assembly only
,1228,1146x4,1153,1246,1181x2,1219x6,1182x2,1180x2,1240x2,1 1213* |*Avail as assembly only |Cushion Washer (part of 1165-A). *Avail as assembly only 2
184x2.1179x2)

1174* |*Avail as assembly only [Seat Support Plate - Left (part of 1173-A). *Avail as assembly 1 1214* |*Avail as assembly only |Ball Bearing 6004 (part of 1165-A). *Avail as assembly only 3
only 1215* [*Avail as assembly only [One Way Bearing HF2016 (part of 1165-A). *Avail as assembly 1

1175*% |*Avail as assembly only |Seat Support Plate - Right (part of 1173-A). *Avail as assembly 1 only
only

1176* |*Avail as assembly only |Seat Locking Knob w/Pin (part of 1173-A). *Avail as assembly 1 1216* |*Avail as assembly only [Spacer @12.7mmOD x @8.5mmID x 13.6mm (part of 1157-A, 3
only 1193-A). *Avail as assembly only

1177* |*Avail as assembly only [Console Mast Cover Left (part 1177-A). *Avail as assembly only | 1 1219* [*Avail as assembly only |Ball Bearing 608 (part of 1157-A, 1173-A, 1193-A). *Avail as 12
assembly only

1177-A|23-AS-1177-A Console Mast Cover Assembly X 1220* |*Avail as assembly only |T-Handle Chain Connector (part of 1189-A). *Avail as assembly 1
(1177, 1178.1134x6) only

1178* [*Avail as assembly only |Console Mast Cover Right (part 1177-A). *Avail as assembly only | 1 1221* |*Avail as assembly only |T-Handle Hook Connector (part of 1189-A). *Avail as assembly 1

only

1179* |*Avail as assembly only |Button Head Cap Screw M8 x 1.25 x 135mm (part of 1173-A). 2 1224* |*Avail as assembly only |T-Handle Connector Outer Collar (part of 1189-A). *Avail as 1
*Avail as assembly only assembly only

1180* |*Avail as assembly only [Spacer @12.0mmOD x @8.3mmID x 73.2mm (part of 1173-A). 2 1225* |*Avail as assembly only |Fan Cage Ring (1225, part of 1139-A). *Avail as assembly only 1
*Avail as assembly only 1226* |*Avail as assembly only [Console Mast Stopper (part of 1226-A). *Avail as assembly only 1

1181* |*Avail as assembly only [Spacer @12.0mmOD x @8.3mmID x 11.3mm (part of 1173-A). 4 1226-A|23-AS-1226-A Console Mast Stopper Assembly (1226,1234) X
*Avail as assembly only

1182* |*Avail as assembly only |Lower Seat Wheel (part of 1173-A). *Avail as assembly only 2

1183* |*Avail as assembly only |Chain Hook (part of 1183-A). *Avail as assembly only 2 1227* |*Avail as assembly only [Magnet (part of 1141-A, 1147-A). *Avail as assembly only 2

1228 [23-AS-1228 Seat Carriage Cushion Stopper (1228, part of 1173-A) 2
1183-A |23-AS-1183-A Chain Hook Assembly (1183x2) X1 | 1229* [*Avail as assembly only | Washer @13mmOD x @8mmlID x 1.5mm (part of 1193-A). *Avail| 3
as assembly only

1184* |*Avail as assembly only |Larger Seat Roller Wheel (part of 1173-A). *Avail as assembly 2 1230# |#Avail as part of OEM  |Chain Holder (1230). #Avail as part of OEM only 1
only only

1185% | *Avail as assembly only |Spacer @12.0mmOD x @8.3mmlID x 6.5mm (part of 1157-A, 1173-| 2 | | 1231* |*Avail as assembly only |ST4.2x30mm Phillips Pan Head Self-Tapping Screw (part of 1122- | 1
A). *Avail as assembly only A). *Avail as assembly only

1186* | *Avail as assembly only |M4x10mm Phillips Rounded Washer Head Screw (part of 1202-A).| 5 1233* [*Avail as assembly only [M5x12mm Button Head Cap Screw (part of 1122-A). *Avail as 6
*Avail as assembly only assembly only

1234* |*Avail as assembly only [M6x16mm Socket Head Cap Screw (part of 1128-A, 1149-A, 10
1187* |*Avail as assembly only |Beam Service Access Cover (part of 1187-A). *Avail as assembly 1 1156-A. 1165-A, 1191-A). *Avail as assembly only
only 1235* |*Avail as assembly only |Spring Washer D6 (part of 1165-A). *Avail as assembly only 12

1187-A |23-AS-1187-A Beam Service Access Cover Assembly X 1236* |*Avail as assembly only [SeM6 Cap Nut (part of 1173-A). *Avail as assembly only 1
(1134x2. 1187) 1237* |*Avail as assembly only |M10 Flange Nut (part of 1165-A). *Avail as assembly only 2

1189* |*Avail as assembly only |T-Handle (part of 1189-A). *Avail as assembly only 1

1238* |*Avail as assembly only [M6 Hex Nut (part of 1165-A). *Avail as assembly only 2

1189-A23-AS-1189-A T-Handle Assembly X 1239* |*Avail as assembly only |M8x50mm Socket Head Cap Screw (part of 1141-A). *Avail as 2

(1220, 1221, 1224, 1167, 1117x2.1189) assembly only
1190 |23-AS-1190 Chain 480 Links (1190) 1 1240* |*Avail as assembly only [M8x35mm Flat Socket Head Cap Screw (part of 1156-A, 1173-A). | 2
1191* |*Avail as assembly only |Bungee Cord Anchor - Left (part of 1191-A). *Avail as assembly | 2 *Avail as assembly only

only 1242* |*Avail as assembly only [M8x16mm Button Head Cap Screw (part of 1111-A, 1173-A). 4

1191-A |23-AS-1191-A Bungee Cord Anchor Assembly X *Avail as assembly only
(1191x2, 1195, 1212, 1234x2, 1153x2, 1245x4, 1235x2) 1243* |*Avail as assembly only |[M8x17mm Pin Screw (part of 1173-A). *Avail as assembly only 1

1193* [*Avail as assembly only |Internal Beam Axle (part of 1193-A). *Avail as assembly only 2

1193-A|23-AS-1193-A Bungee Pulley Assembly X | | 1244* |*Avail as assembly only |42mm Cir Clip (part of 1165-A). *Avail as assembly only 1
(1255x2. 1204x2.1219x4.1216x2, 1157x2, 1193, 1229)

1195 |23-AS-1195 Bungee Cord (1195) 1 1245* |*Avail as assembly only |10mm Cir Clip (part of 1191-A). *Avail as assembly only 4
1196* |*Avail as assembly only |Bungee/Chain Pulley Bracket (part of 1196-A). *Avail as 1
assembly only 1246* |*Avail as assembly only [6mm Cir Clip (part of 1173-A). *Avail as assembly only 1

1196-A|23-AS-1196-A Bungee/Chain Pulley Bracket Assembly X

(1196.1256.1257.1153.1259,1258.1235) 1248* |*Avail as assembly only |M10 x 1x HSmm Hex Nut (part of 1165-A). *Avail as assembly 1
1197 |23-AS-1197 ASSAULTROWER PRO Hardware Card Kit (1103x18, 1104x12, | 1 1249* |*Avail as assembly only [8mm / 10mm Combo Open End Wrench (part of 1197). *Availas | 1

1108x18, 1109x2, 1134x8, 1153x4, 1251x6, 1261x4, 1235x4, assembly only

1207. 1209. 1249. 1250. 1262) 1250* |*Avail as assembly only [S13,S14,S15 Multifunctional Wrench (part of 1197). *Avail as 1
1198* |*Avail as assembly only [ASSAULTROWER PRO Exploded View (part of 1199-A). 1 assembly only

*Available online 1251* |*Avail as assembly only |M8x40mm Button Head Cap Screw (part of 1132-A, 1133-A). 6
1199* |*Avail as assembly only [ASSAULTROWER PRO QuickStart Guide (part of 1199-A). 1 *Avail as assembly only

*Avail as assembly only 1252* |*Avail as assembly only [36mm Cir Clip (part of 1141-A). *Avail as assembly only 1

1199-A23-AS-1199-A ASSAULTROWER PRO QS & Tech Guide Assembly - US X[ 1254 [23-AS-1254 ASSAULTROWER PRO "ASSAULT FITNESS" Frame Decal 2
ENGLISH: bagged ( 1199, 1200) (1254)

1200* [*Avail as assembly only |[ASSAULTROWER PRO Technical Specifications (part of 1199- 1 1255 |*Avail as assembly only [M5x16mm Socket Head Cap Screw 13
A). *Avail as assembly only 1256 Copper-based Metallurgy Spacer @10mmOD x ©6.2mmID x 2

1201 |23-AS-1201 ASSAULTROWER PRO Warning Label (1201) 1 15.5mm (part of 1196-A)
1257 Copper-based Metallurgy Chain Pulley (part of 1196-A 2
1202* |*Avail as assembly only |RPM Sensor and Cable (part of 1202). *Avail as assembly only 1

1202-A |23-AS-1202-A Sensor and Cable Assembly X 1258 M6 x 30 Button Head Cap Screw (part of 1196-A) 2

(1202.1186.1168.1169.1109x2)
1203 |23-AS-1203 ASSAULTROWER PRO "ASSAULTROWER PRO" Beam Decal | 2

(1203) 1259 M6 Nylon Nut (part of 1196-A) 6
1204* |*Avail as assembly only |Spacer @14 x 6.2 (part of 1193-A). *Avail as assembly only 4 1260 Circlip @12mm ( part of 1141-A) 2

1204-A|23-AS-1204-A Bungee Axle Assembly 1 1261 M6 x20mm Socket Head Cap Screw 4
(1193,1204x2,1255x2,1273) 1261-A 23-AS-1261-A | T-Handle Mounting Hardware Assembly 1

1205* |*Avail as assembly only |Ball Bearing 6001 (part of 1141-A, 1165-A). *Avail as assembly 3 (1261x4,1235x4.,1153x4)
only B

1206* |*Avail as assembly only [Fan Assembly Axle (part of 1141-A). *Avail as assembly only 1 1262 Hex Wrench S5 (part of 1197). *Avail as assembly only !

1207* |*Avail as assembly only [Hex Wrench S4 (part of 1197). *Avail as assembly only 1 1263 M6 x18 Hex Bolt 4
1208* |*Avail as assembly only |Fan Assembly Pulley (part of 1141-A). *Avail as assembly only 1

1209* [*Avail as assembly only [Hex Wrench S6 (part of 1197). *Avail as assembly only 1 1264 Simple Bearing 4

1210* |*Avail as assembly only |One Way Bearing Bushing (part of 1165-A). *Avail as assembly 1 1265 M10 Hex Nut 4
only :

1211* |*Avail as assembly only [Sprocket Wheel (part of 1165-A). *Avail as assembly only 1 1266 M8 Hex Rivet Nut 10
1267 M6 Hex Rivet Nut 5
1273 23-AS-1273 Spacer @8.2*T2.5%56 1




